Hobie Misc Kayak – Common Parts

$ 0.10$ 160.00

Clear
SKU: Misc Common Category:

Description

Hobie Kayak – Miscellaneous Common Parts

71301001 – Hatch Seal TRIM-LOC Seal (Top Glued)  // 71302001 – Hatch Seal Trim-Loc Seal (Side Glued)
72104001 – Adj Shock Cord Hook 3/8″ // 80012001 – Pedal Retainer Bunjee Assy

38120031 – Push-In Cap (White) (Underside of Hull)

10730000 – Cleat – Mast  //  8030111 – Screw 10-32 X 1 PHMS-P SS

74075001 – Paddle 2-piece Fiber Shaft 230 cm  (only sold as matched set)  //  74090001 – Paddle 2 piece Fiber Shaft 260 cm  (only sold as matched set)  //  74076101 – Button Assy – Paddle Ferrule  //  74076102 – Spring Button, Paddle Shaft  // 74030002 – Paddle Drip Ring FG/ALU Shaft  //  74049001 – T Handle, Paddle

71220001 – Metal Pad Eye – Chrome  //  8030071 – Screw 10-32 X 1/2 FHMS      
.
76050001 – Bow/Stern Handle (molded)                                                              
.
72542001 – Dome Sticker 1.75″                                                                          
.
79538201 – Web Pull Tab – Webbing Loop                                                        
.   
81611101 – Click-N-Go- Assy Left/Port  //  81611201 – Click-N-Go Assy Right/STBD  //  8030791 – Screw 1/4-20 X 5/8 SOC Cap (Requires 3/16″ Allen “Ball-End Wrench)  // 81602101 – Spring Click and Go Left  //  81602201 – Spring Click and Go Right  81400001 – 2008 and older – 81410001 – Cam Lock Knob (bolts vary by model)      
.
 RS018BLK – Shockcord 1/8″   //  RS014BLK- Shockcord 1/2″ Black  //  RS316BLK – Shockcord 3/16″ Black  //  79538201 – Web Pull Tab 
.  
2101 – Shock Cord Fastener 1/4″
.
72103001 – Shockcord End Mount
.
81535001 – Cassette Plug-BLK & Gray
.
Line and Tube Assembly
80020001 – Rudder Line Replacement Kit / Universal – 4 Tubes with Line + 30′ Spectra  //  80025001 – Line Control Assy, Line In Tube with end caps (1)
.
84550001 – Mast Receiver  //  84560001 – Mast Tube Cover  //  8031151 – Screw #10 x 1/2 PHSMS-P  //  79513001 – Backing Ring, AI Mast Receiver  //  79514101 – Mast Receiver Cup ASSY AI ’08
 
76055001 – Midship Handle  //  8032011 – Screw 1/4-20×1/2 RHMS-P SS  //  71190001 – Webbing Lift Handle (Plastic End)  //  71190000 – Webbing Lift Handle (Web with Hole)  // 8032011 – Screw – 1/4-20×1/2 RHMS-P SS  //  8080571 – Washer Flat 2/4×3/4×063 SS //  88991061 – Side Carry Handle //  8032011 – Screw – 1/4-20×1/2 RHMS-P SS  //  71190031 – Handle – Side Carry Kit
 
81408101 – Up / Down handle  //  81407001 – Decal Down  // 81407101 –  Older Handle Handle Cap – Down  //  81406101 – Cap, Up Insert  //  81408001 – Older Handle
.
Rudder – Up/Down:  81450001 – Cheek Up/Down Block  //  8004531 – Line 1/8 Nylon Braid Blk  //  8031065 – Screw 10-32 x 7/8″ THMS-P  //  8031069 – Screw 10-32X 1-1/4 THMS-P  //  8050211 – Nut 10-31 Nylon Lopro
 .
Older Up / Down:  81035011 – Handle-Up/Down Retro Kit /Bolted Handle and Control Arm Kit  //  81035001 – Up / Down Handle w/Set-Screw  //  81392001 – Twist and Stow Control Arm Up/Down //  81380001 – Older – Control Arm Up/Down  //  81375001 – Compression Spring (1)  //  8080691 – Nylon Washer  //  81035011 – Bolted Handle and Control Arm Kit
.
Rudder Steering:
Steering Cranks:  81014001 – Sport/Rev 11  //  Rev 13/Outback  //  81017001 – Outfitter/Oasis  //  88991281 – Adventure Island/Tandem Island  Steering: 81013001 – Steering Handle 2011 STD Lengt  //  8030126 – Screw 10-32 x 3/8 FLNG BTN HX  //  88991152 – Dome Decal SM Handle – H Logo  //  81385001 – Washer 13/16 EDPM Rubber  //  88991235 – Dowel Pin 3/16 x 1-1/2″  //  H071 – Spring Stand-Up //  88991355 – Knob Assy (handle not included) Older Steering: 81015001 – Steering Handle Assy Mirage W/Set Screw  //  81372001 – Crank Older AI-Outfitter  //  8080691 – Washer 3/8 x 3/4 Nylon-Flat
.
10730021 – Cleat STBD  //  10730031 – Cleat Port
 .
71110001 – Padeye  //  8030031 – Screw #10×3/4 OHSMS-P  //  8012001 – Rivet 6-9 Bulb Type – Kayak
.
71116001 – Pad Eye – Screw-n (UAI)   //  71125001 – Pad Eye, Screw-In XL  //  71117001 – Cleat – Screw-In  //  71115001 – Shock cord End – Screw-In (UAI)  //  71124001 – Plug, Solid Screw-In  //  71115101 – Tool – Screw In Fitting
 .
71230001 – Rod Holder Cover  //  8031131 – Screw #10x 3/4 PHSM-PH SS (ABA)
 .
81394001 – Rudder Pin, Twist N’ Stow RDR (older Rudder Pin)  //  81394021 – Rudder Pin 2011 Centerline Style / Requires Modified Housing //  81391011 – Gudgeon – T-N-S RDR (UAI)  // 8030214 – Screw 1/4-20 x 1″ BTN HD (2)
.
71280001 – Keel Guard Lani, Kona, Quest, Odyssey // 8030231 – Screw 10-32 x 3/8 P-THMS
.
72012001 – Scupper Plug Kona/Quest/Outback  //  72009001 – Scupper Plug Pursuit/Maui/Lani
 
Older Seat Pegs: 81265101 – Seatback Adjustable Plug-In Kit (PR)  //  81265001 – Seatback Plug (older) //  8031131 – Screw #10x 3/4 PHSM-PH SS (ABA)  //  8080541 – Washer 1/4 x 5/8 Flat SS
.
72402001 – Kayak Seat – Paddle 2010  //  72409001 – Strap W/Hook – Paddle Series
.
81269001 – Mirage Backrest – Twist Lock  //  81268001 – Mirage Backrest – Expand Peg  //  81259001 – Seat Strap W/Hook
.
78560001 – Mesh Stowage Pocket W/Frame  //  8031501 – Screw 8 x 3/4″ FHSMS-P SS

78561001 – Hookless Stowage Pocket  //  78565001 – Map Pocket Molded Mesh W/Frame  // 8031501 – Screw 8 x 3/4″ FHSMS-P SS

10092030 – Plug (Seat area of Adventure, Kona, Outfitter, Revolution)  //  10091000 – Drain Plug w/O-Ring  //  10092025 – O-Ring  //  79050211 – Drain Plug w/O-Ring  //  79050212 – O-Ring

Lower Speed Drain Assembly: 71114001 – Drain Assy Outfitter-Front  //  71114002 – Drain Assy Sport-Oasis-TI  //  71114003 – Drain Assy Revo 11 Front  //  71114004 – Drain Assy Revo 13 Front  //  71114005 – Drain Assy Revo 16  //  71114006 – Drain Assy Oasis Front  //  71113001 – Drain Plug  //  8004531 – BLK Line (2′)  //  71122001 – Jam Cleat – Screw In  //  81408101 – Handle – Cap Type  //  81401401 – Handle Cap – Drain

41220001 – Eyelet Post  //  8031131 – Screw #10x 3/4 PHSM-PH SS(ABA)

53180011 – Hog Ring 3/8″ SS for 3/16″ BU  //  21180000 – Hog Ring 1/2″ S/S, Blunt, 14G 

78520001 – Eyelet Hold Down  //  8032121 – Screw #10 x 1 PHSMS-P TF-12

71120001 – Lashing Hook-Black  //  8030031 – Screw #10×3/4 OHSMS-P  78510001 – Bungee Hook  //  8031961 – Screw 12-24 x 1-1/4 P-OHMS ss

71701011 – Hatch 6″ Twist-N-Seal  //  71701001 – Hatch 6″ Twist-N-Seal Retro  //  71321001 – Gasket Kayak Hatch 6″  //  71701021 – O Ring 6″ Twist-N-Seal  //  8031131 – Screw #10x 3/4 PHSM-PH-SS (ABA 

71702011 – Hatch 8″ Twist-N-Seal  //  71702001 – Hatch 8″ Twist-N-Seal Retro  //  71331001 – Gasket Kayak Hatch 8″  //  71702021 – O Ring 8″ Twist-N-Seal  //  8031131 – Screw #10x 3/4 PHSM-PH-SS (ABA  

 

Stop by or call us for details – 716-213-0350 or contact us(direct link)

Additional information

Weight 0.00 lbs
Choose Part

, , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , , ,